nextGen

Circular Water Solutions

Environmental Life Cycle
Assessment and risk analysis of
NextGen demo case solutions

Deliverable D2.1.

AUTHORS: CHRISTIAN REMY, FABIAN KRAUS, LEA CONZELMANN,
WOLFGANG SEIS, MALTE ZAMZOW (KWB)

DATE : 31/10/2022

100
o0
ala
i

T

AL

ﬁ‘f‘ff*ﬁ_llHlmQ .......

VVVVVVV
vvvvvvvvvvvvv

RAIAUAS % I |||-_—'|||||
Tmm”m:O =||/ll£
PEGC]

TMizinln

ean Union’s Horizon 2020 research and innovation




\) nextGen

Technical References

Project Acronym NextGen

Towards a next generation of water systems and services for the circular
Project Title economy
Project Coordinator KWR
Project Duration 53 months

g
:
e

Contributing FHNW, AVA, CTU, AVB, ADASA, EURECAT, BIOPOLUS, WdD, IPSTAR, UCRAN, STW,
[...]
Medium to good

Fertilizer production

NL market mix

Good

This project has received funding from the European Union’s Horizon 2020 research and innovation

programme under grant agreement N°776541




\
@ nextGen

Input data for LCA

Primary data

Inventory data for this study is mainly provided by the project partners BIOPOLUS, SEMiLLA
and DeDOMMIEL based on process design and operation of the systems on-site. KWB
provided data for benchmark scenarios based on design guidelines and literature or supplier
data (Exner, 2023). Data gaps have been filled with available process data from previous
projects and estimates by KWB.

Water quality

Water quality data includes raw wastewater influent, and effluent of the respective
scenarios (Table 26). Raw influent data is defined by project partner DeDommel based on
actual volume and influent quality sampling in spring 2022. Due to frequent and high
variation of measured TSS concentration in the influent buffer (impact of high TSS from
dewatering centrate and sludge accumulation in buffer tank), this parameter has been
adjusted to reflect the actual TSS load coming from the brewery.

MNR effluent quality after DAF and MF is predicted by BIOPOLUS using modelling software
for biological wastewater treatment (SUMO, 2022). Retentate quality of the NF membrane
after MNR is calculated based on retention data from pilot trials of capillary NF and
estimated water recovery into permeate (25%). Permeate of NF amounts to 13,125 m3/a
and meets quality criteria for reuse as process water in the brewery. SBR effluent quality is
calculated based on relevant design guidelines (DWA, 2009; 2010; 2016a) and nutrient
balances (Exner, 2023). Effluent of EGSB to SBR is estimated from supplier data, whereas
final SBR is also calculated based on SBR design guidelines (Exner, 2023). All effluents in the
different scenarios comply with the local discharge limits for the brewery.

Table 26: Flow and quality of water for LaTrappe case study: raw wastewater and effluent of the different scenarios

Parameter  Unit Raw MNR MNR + NF SBR EGSB + SBR Discharge
wastewater effluent effluent effluent effluent limits
All scenarios MNR MNR + NF SBR EGSB + SBR All
Volume [m3/a] 52,500 52,500 39,375* 52,500 52,500
COD [g/m3] 3,725 84 111* 85 79 125
TSS [g/m?] 438 3.1 4.1* 3.6 21 10
Total N [g/m3] 46 1.5 1.7% 1.9 1.3 10
Total P [g/m3] 5.1 0.2 0.3* 0.6 0.3 1
Source DeDOMMEL  BIOPOLUS SEMILLA KWB KWB DeDOMMEL

* Retentate of NF membrane is more concentrated than original MNR effluent (25% water
recovery of NF feed into permeate)

Sludge balance

Data of excess sludge production for all scenarios is calculated based on modelling or design
guidelines comparable to water quality (Table 27). For the MNR process, the amount of dry
matter (DM) of excess sludge is predicted by the SUMO model. DM of excess sludge from
SBR is calculated from design guidelines, whereas sludge DM from EGSB is estimated from
literature (Exner, 2023). Final DM content of excess sludge after dewatering in belt filter
press is estimated to 22% DM for all scenarios, except for sludge from pre-treatment of

This project has received funding from the European Union’s Horizon 2020 research and innovation
programme under grant agreement N°776541



\
@ nextGen

EGSB which is directly dewatered in a screw press to 15% DM. Total mass of the sludge to be
disposed is then calculated from total DM and dewatering result.

Nutrient content in the sludge is estimated to 5% nitrogen in DM for all sludges, whereas P
content is calculated based on a closed P mass balance (P input = P output in effluent or
sludge). Nutrient credits from sludge disposal (cf. Table 8) are calculated based on nutrient
content in sludge and estimated efficiencies for mineral fertilizer substitution (N: 50% and P:
80%).

Table 27: Flow and quality of excess sludge in each scenario for LaTrappe case study

Parameter MNR + NF SBR EGSB + SBR Remark
MNR MNR + NF SBR tre::fn_ent figi

Mass [t/a] 275 275 272 95 80 calculated via DM

Dry matter (DM)  [%] 22 22 22 15 22 KWB estimate
[t/a] 60.6 60.6 59.9 14.3 17.6 Mogfi'd:;:::ig”

Total N [% of DM] 5 5 5 5 5 KWB estimate

Total P [% of DM] 2.8 2.8 1.7 0.1 1.4 P mass balance

Source BIOPOLUS BIOPOLUS KWB KWB KWB

Direct emissions of processes

Direct emissions of processes are accounted for the biological stage of the WWTP (CH4 in
EGSB scenario) and biogas incineration in a heater (CH4, NOyx, SO32, N2O). For the anaerobic
process of EGSB, it is assumed that the effluent is almost saturated with CH4 at 25°C (20.5
mg/L CH4), which is transferred to the downstream SBR. This dissolved fraction amounts to
1125 kg/a CHa or 3.5% of the total CH4 produced in the EGSB. In the SBR, it is assumed that
50% of the dissolved CH4 is stripped to the atmosphere and counted as direct emission in
this study. The remaining 50% of dissolved CH4 are consumed by methanotrophic
microorganisms in the SBR, and are thus not emitted to atmosphere.

Potential emissions of N,O from biological nitrogen conversion are not accounted in the
present study. The composition of brewery wastewater shows a very high COD/N ratio (~ 80)
compared to municipal wastewater, so no targeted denitrification is required to reach N
effluent limits. In contrast, mineral nitrogen has to be dosed into the process to allow for
sufficient nutrient supply to the biomass (see below and Table 30). Overall, it is very difficult
to predict potential N,O emissions from biological treatment of brewery wastewater, as
most available knowledge of N,O emission factors relate to municipal wastewater. In
addition, it seems not feasible to predict any difference between scenarios of this study in
terms of N0 emissions, so it was decided to neglect these emissions for all scenarios.

For direct emissions of biogas incineration, emission data from a previous study is used
(Ronchetti et al., 2002) with a methane slip of 0.5%. On top, 0.5% of biogas is flared and
does not contribute to heat credits.

This project has received funding from the European Union’s Horizon 2020 research and innovation
programme under grant agreement N°776541



‘\) nextGen

Electricity, chemicals and material for infrastructure

Inventory data for electricity demand of major processes are listed below (Table 28).
Electricity demand for MNR operation is estimated by BIOPOLUS based on installed
equipment on-site, calculating via installed load, run time per day, and load factor of each
unit. To account for actual underloading of the existing system (designed for 450 m3/d, but
loaded with 150 m3/d), higher specific efficiencies for aeration and DAF operation are taken
from BIOPOLUS calculations at full design load. Overall, MNR operation requires 3.3 kWh/m?
of electricity, mainly for aeration (64%), pumping and mixing (15%), and sludge separation
and dewatering with DAF and belt filter press (15%).

The NF membrane stage requires 0.19 kWh/m?3 influent based on information from SEMILLA.
The low water recovery (25%) and the relatively low inlet pressure (3 bar) for the capillary
NF lead to a comparably low electricity demand for this stage. On top, more electricity for
pumping is required to deliver the reused water from the NF stage to the brewery (2 bar).

Table 28: Inventory data for electricity demand and energy credits for scenarios of LaTrappe case study

Process Unit MNR MNR+NF | SBR Ec_;:i" Remark
Electricity
Pre-treatment MWh/a - - - 10.1
Aeration MWh/a 109.0 109.0 93.3 16.1
Pumping + mixing MWh/a 26.0 31.2 31.5 44.7
Sludge separatlon + MWh/a 943 943 118 8.9 i.a. I?AF, MF, belt
dewatering filter press
Auxiliary MWh/a 117 11.7 11.1 11.9 l-a. chemical dosing,
off-gas air filter
Membrane MWh/a - 10.1 - - 0.19 kWh/m3in
Total MWh/a 171.0 186.3 147.6 91.8 All units
In relati infl
Total kWh/m® 3.3 3.5 2.8 1.7 n relation to influent
wastewater
Biogas from external sludge digestion
Net output of slud
Electricity credit MWh/a  -24.2 -24.2 239 -122 et outpuz or sludge
digestion
Biogas from anaerobic treatment
Heat credit MWh/a - - - -425 From biogas of EGSB

This project has received funding from the European Union’s Horizon 2020 research and innovation
programme under grant agreement N°776541



@ nextGen

For the SBR scenario, total electricity demand is calculated to 2.8 kWh/m?3 using typical
efficiencies and cycle time (Exner, 2023). Again, the driving factor is the aeration demand
(63%) followed by pumping and mixing (22%). Electricity for SBR aeration is calculated based
on predicted oxygen demand (DWA, 2016a) and a specific oxygen transfer efficiency of 2 kg
02/kWh for fine bubble aeration, using an alpha factor of 0.6.

For the EGSB+SBR scenario, total electricity demand for water treatment amounts to 1.7
kWh/m3 (Exner, 2023), with major contributions from pumping and mixing (49%) followed
by aeration in SBR (18%).

Electricity credits from sludge digestion are calculated to 400 kWh per ton DM in sludge
according to previous studies of KWB (Remy et al., 2021). This number already represents a
net electricity output where electricity produced from biogas via CHP plant is partially off-set
by electricity needs for digestor operation and final dewatering.

Credits for biogas from EGSB are calculated based on typical methane yields for anaerobic
treatment of brewery wastewater (0.29 Nm3/kg COD in), resulting in a total methane volume
of 50,300 Nm?3 per year. From the total methane produced, losses with dissolved CHz in
effluent are deducted (3.5%, see above). Use of recovered biogas in a heating system in the
brewery at 90% thermal efficiency yields credits of 425 MWh/a of heat, which can substitute
an equivalent amount of heat from natural gas.

Inventory data for chemical demand and credited products are listed below for each
scenario (Table 29). Polymer for sludge dewatering in belt filter press (4 kg active matter per
ton DM) and final dewatering after external digestion (8 kg active matter per kg DM to
digestor) is accounted in each scenario. For pH control of incoming raw wastewater, both
caustic and sulfuric acid are used based on information by the operator.

For the MNR scenario, nutrients have to be dosed upstream of the biological treatment to
balance the unfavourable COD/N/P ratio of the wastewater and enable sufficient growth of
the biomass. According to SUMO modelling by BIOPOLUS, a total amountof 2t Nand 1.5tP
per year are required on average, which are dosed here as urea and mineral P. DAF
operation needs dosing of coagulant (FeCl3) and polymer, which is assumed here based on
supplier information with additional safety factors. For NF operation in the MNR+NF
scenario, additional chemicals are used for membrane cleaning (NaOH, citric acid, NaOCl)
according to information from SEMILLA.

For SBR operation, nutrient deficits have been calculated with design rules for activated
sludge plants (DWA, 2016a), resulting in slightly different dosing of additional N (+ 2.3 t/a)
and P (+ 1 t/a) compared to the MNR scenario. No nutrient dosing is required in the
EGSB+SBR scenario, as the anaerobic process has a lower biomass yield and consequently a
lower nutrient demand. The downstream SBR process after the anaerobic stage operates
with a suitable COD/N/P ratio for aerobic processes, as most of the COD has been removed
in the anaerobic EGSB. To minimize H2S content in the recovered biogas, FeCl, is dosed
upstream of EGSB to convert sulphur into iron sulphide.

Credits for each scenario are accounted for nutrients in sludge, and recovered process water
in the scenario MNR+NF. Nutrient content in sludge is estimated with a fixed factor of 5% N
in DM for nitrogen, while phosphorus content is calculated from a mass balance of P input
(raw wastewater and dosed nutrients) and output with effluent. From the total nutrient

* ¥ e

. This project has received funding from the European Union’s Horizon 2020 research and innovation
R programme under grant agreement N°776541

»



‘\) nextGen

content in sludge, 50% of N and 80% of P are accounted as readily plant-available to
substitute an equivalent amount of mineral fertilizer (NL mix of mineral N/P fertilizers).

In the water reuse scenario MNR+NF, a total volume of 13,125 m?3 per year is recovered as
process water for the brewery with NF permeate. This water can substitute an equivalent
volume of freshwater which would normally be used at the brewery (e.g. for bottle washing,
cleaning). The avoided burden of water production is accounted here with an LCA dataset
for water production from groundwater without further treatment.

Material demand for infrastructure is calculated based on a detailed inventory of tanks,

pipes and process units for each scenario (Exner, 2023). Resulting total masses of selected
materials are listed below (Table 30). Lifetime of the infrastructure is estimated to 15a for
machinery, and 30a for buildings and tanks.

Table 29: Inventory data for chemicals and credited products for scenarios of LaTrappe case study

Process Unit MNR  MNR + NF SBR Ei::'- Remarks
Chemicals
For sulfide control in
0, - - -
FeCl2 (30%) kg/a 480 biogas
FeClz (40%) kg/a 5068 5068 - - Supplier data for DAF
Supplier data +
Pol for DAF k - -
olymer for gam/a 630 630 security factor
Polymer for belt press kg am/a 256 256 239 73 Supplier data
D ing af
Polymer (external) kg am/a 484 484 479 269 ewafcermg after
digestor
4590 For pH control in
0,
NaOH (50%) kg/a 4590 o (NF) 4590 4590 fluent buffer
H504 (96%) kg/a 3350 3350 3350 3350 For pH control in
= ? & influent buffer
For membrane
NaOCI (10%) kg/a - 150 - - .
cleaning
. . For membrane
Citric acid (60%) kg/a - 77 - - )
cleaning
Urea (as N) kg/a 2030 2030 2275 - For nutrient supply of
aerobic biomass
Mineral P ke/a 1470 1470 1015 - For nutrient supply of
aerobic biomass
Credited products
Mineral N fertilizer kg N/a 1517 1517 1485 776 50% of N in sludge
Mineral P fertilizer kg P/a 1380 1380 807 200 80% of P in sludge
Recycled process water m3/a - 13,125 - - NF permeate

am: active matter

This project has received funding from the European Union’s Horizon 2020 research and innovation

programme under grant agreement N°776541




\5 nextGen

Table 30: Inventory data for infrastructure materials for scenarios of LaTrappe case study

Process MNR  MNR + NF SBR  EGSB + SBR

Concrete t 667 703 695 664 Tanks, building

Reinforcing steel t 66 69 60 57 Tanks, building

Stainless steel kg 164 264 426 2,378 e.g. EGSB reactor

Iron kg 832 932 562 573 Pumps

HDPE kg 139 139 67 67 Pipes

PP kg 1,400 1,400 305 1,511 Pipes

PVC kg - - - 173 Pipes

GRP kg 410 610 40 2,040 e.g. DAF, EGSB reactor

Glass t 22 22 - - Glasshouse for MNR

Sand-lime bricks t 52.8 52.8 - - Glasshouse for MNR
Background data

Background processes for production of electricity, chemicals, materials, transport, and
fertilizer production are modelled with datasets from LCA database ecoinvent v3.8
(Ecoinvent, 2021). A full list of processes and related models is available in the annex (Table
55). Transport of materials is estimated by truck for chemicals (150 km), sludge of WWTP to
local digestor (10 km) and disposal to farmland (10 km), and materials for infrastructure (100
km).

This project has received funding from the European Union’s Horizon 2020 research and innovation
programme under grant agreement N°776541




\
@ nextGen

LCA results

This chapter presents results of impact assessment, comparing the baseline situation using
conventional technologies for WWT with the NEXTGEN scenarios. Indicators are discussed
separately and analyzed towards major contributors, important input parameters, and
respective conclusions for the analysis.

Cumulative energy demand (CED)

Total net CED of the MNR amounts to -1572 GJ/a (Figure 4). Major contributions to CED
come from electricity consumption (70%), followed by nutrient dosing (16%), chemicals for
operation (9%) and infrastructure (5%). Sludge disposal generates CED credits with
recovered biogas and also some nutrient recycling, off-setting around 24% of CED from the
[...]
Figure 44: System boundaries of the LCA for conventional and NEXTGEN configurations tested at Spernal

This project has received funding from the European Union’s Horizon 2020 research and innovation
programme under grant agreement N°776541



v
@ nextGen

In particular, the LCA includes:

e Conventional wastewater treatment processes to reach defined effluent quality

e NEXTGEN configurations: UASB, UF, stage for CH4 removal (degassing unit or MABR)
and IEX in combination with nutrient recovery from regenerant

e Sludge thickening, digestion, dewatering, transport and disposal in agriculture

e Biogas valorisation in combined heat and power (CHP) plant

e All major background processes required for production of electricity, chemicals, and
fuels

e Infrastructure for conventional WWTP and new scheme with AnMBR are assumed to
be equal, therefore only the additional infrastructure of the IEX system is calculated

The geographical and temporal scope of the LCA is defined for the UK in 2020. Background
data is related to UK conditions (electricity mix) or EU/world averages (chemicals, transport,
infrastructure, mineral fertiliser production). Data for the reference system is assumed to
represent mean operating conditions for WWTPs in the UK.

Allocation

All efforts (e.g. energy and chemicals consumption) and benefits (e.g. avoided production of
electricity or mineral fertiliser) are related to the function of wastewater treatment.
Therefore, no allocation is required. Nutrients delivered to agriculture via sludge or IEX
products application are credited with “avoided mineral fertiliser production”. WWTP
effluent for irrigation avoids groundwater pumping and are credited with “avoided
electricity production”, following an “avoided burden” approach.

Scenarios
For the LCA, a typical WWTP and three NEXTGEN schemes have been designed in
cooperation with STW and UCRAN. An overview of these scenarios is given in Table 32.

Table 32: Overview of scenarios for energy, nutrient and water recovery with NEXTGEN schemes for the Spernal LCA

. BOD Methane N removal/ P removal/
Scenarios T
elimination removal recovery recovery
Activated Nitrification and Biological P removal
0. Reference WWTP ctivate - e and tertiary sand filter
sludge denitrification ] .
with Fe dosing
A bi Membrane N-IEX removal P-IEX removal and
1. UASB + Degasser + IEX naerobic
reactor + UF degasser and recovery recovery
Anaerobic Aerobic stage N-IEX removal P-IEX removal and
2. UASB + Aerobic stage + IEX
erobic stage reactor + UF (MABR) and recovery recovery
L Anaerobic No targeted nutrient removal/recovery,
3. UASB + Degasser + Irrigation Degasser g . . . /. . Y
reactor + UF water with nutrients for direct irrigation

0. Reference WWTP: This scenario represents a typical biological nutrient removal (BNR)
plant of STW with a size of 100,000 pe. After a primary clarifier, the secondary treatment
consists of biological P and N removal combined with iron dosing. For tertiary treatment to
remove P to very low limits, a second stage of iron dosing in combination with a sand filter is

This project has received funding from the European Union’s Horizon 2020 research and innovation
programme under grant agreement N°776541



@ nextGen

applied. Sludge treatment (thickening, digestion, dewatering) takes place on-site at the
WWTP, and dewatered sludge is applied in agriculture. The effluent limit values for nutrients
are defined as 0.5 mg/L NH4-N and 0.3 mg/L TP.

1. UASB + Degasser + IEX: After primary treatment, secondary treatment consists of a
combination of a UASB and UF membrane system for BOD and total solids (TS) removal but
without targeted nutrient removal, i.e. without nitrification/denitrification and without Fe
dosing. A membrane degasser recovers the dissolved biogas in the UF effluent. Tertiary
treatment consists of a two-stage IEX system for NHs* and PO4* removal to reach the
defined effluent standards. A large share of the nutrients can be recovered from the
regenerant with stripping or precipitation processes. The setup of the sludge line is similar to
the reference scenario. This scenario describes the configuration tested in the NEXTGEN
pilot trials.

2. UASB + Aerobic stage + IEX: The second scenario is built the same way as the first
scenario: it considers a UASB and UF combination for BOD removal and an IEX system for N
and P removal/recovery. The only difference is the technology to remove the dissolved
methane downstream of the UASB. The energy-intensive membrane degasser is replaced by
an aerated stage using a membrane aerated biofilm reactor (MABR). This process converts
residual CHs into CO> to prevent the direct emission of the potential greenhouse gas
methane. CO; from the aerobic stage is of biogenic origin and therefore not accounted for
global warming. The setup of the sludge line is similar to the previous scenario.

3. UASB + Degasser + Irrigation: This scenario considers the UASB configuration and
degassing, but without an IEX for nutrient removal. The UF effluent is directly used for
irrigation in agriculture, assuming that both nutrients and water can be utilized for the whole
year, e.g. in greenhouse farming. Hence, the total amount of recovered water and nutrients
are credited in this scenario. Therefore, it should be seen as maximum saving potential for a
fertigation concept with the NEXTGEN scheme, while the actual demand for water and/or
nutrients could be less in a real-world application.

Data source and quality

Table 33 gives an overview of the data quality used in this LCA study. The input data for the
reference scenario is based on a typical WWTP operation at STW. The data quality is
estimated as high, because STW operates multiple WWTPs in the respective conventional
design. The NEXTGEN scheme is completely different to a conventional WWTP, which has an
impact on effluent quality, energy demand for treatment, but also sludge amount and
composition. These effects were estimated in close consultation with STW and UCRAN based
on experience from pilot trials, and this data quality is assumed to be medium to high.

Data used for operating parameters of UASB and UF are based on pilot trials at Spernal
WWTP concerning removal rates, water quality, and biogas yield. Energy demand is
calculated based on assumptions for each unit (pumps, membrane etc.) by UCRAN and
validated by KWB. Energy demand for the degasser was estimated by UCRAN with some
uncertainty, which results in low data quality. Data regarding the aerated stage (MABR) is
based on literature and is not verified in the project; consequently, the data quality is
assumed to medium. Data regarding the IEX is mainly based on primary data collected from
the pilot system operated in NEXTGEN and previous EU projects (SMART-Plant). Data quality
regarding the effluent quality, energy and chemical demand is assumed to be medium,
because the IEX systems have not been tested in full-scale yet. Hence, upscaling of the

* ¥ e

. This project has received funding from the European Union’s Horizon 2020 research and innovation
R programme under grant agreement N°776541

»



\
@ nextGen

process data from pilot to full-scale was required and done in close cooperation with
UCRAN. Data for the recovery of nutrients from the regenerant with a membrane stripper or
through precipitation of calcium phosphate are based on laboratory experiments and were
supplemented with literature data. Consequently, the data quality is seen as medium. The
effects of direct irrigation of the UF effluent (i.e. avoided groundwater pumping and mineral
fertiliser production) are estimated and reflect the maximum potential of reuse.

Table 33: Data sources and quality for the Spernal LCA

Process Data source Responsible partner  Data quality
WWTP: influent, effluent, sl Full-scal ta of
_ influent, effluent, sludge, energy + ull-scale data o STW High

chemical demand operator

Operational data of sludge line in S Medium to
Estimat TW, KWB

NEXTGEN schemes stimations STW, high

UASB and UF Calculation UCRAN Medium

Degasser Estimation UCRAN Low

Aerated stage Literature UCRAN Medium

N-IEX and P-IEX layout and operation, . UCRAN Medium to

. . Pilot data .

including regenerant management high

Recovery of NH4 or calcium phosphate Estimations, laboratory | UCRAN Low to

recovery from regenerant experiments medium
Esti

Irrigation S’CI'T'ates to asse.ss KWB Low
maximum potential

Background data Ecoinvent v3.8 KWB g/(l)iilum to

Input data for LCA

This chapter serves to present and discuss the used input data for reference WWTP and
NEXTGEN schemes as well as background processes.

Water quality

The influent wastewater parameters represent an average wastewater of a 100.000 pe
WWTP of STW (see Figure 45). The annual raw wastewater flow amounts to 9,110,400 m?3
(mean of 1,040 m3/h). The effluent targets are defined as <0.5 mg/L TP and <3 mg/L NHs-N
for direct discharge into surface water. In the third scenario, the effluent is used for
irrigation and no targeted nutrient removal takes place.

The return load consists of sludge thickening, sludge dewatering and sand filter
backwashing, which is modelled separately for each scenario. For the reference scenario,
backwash water of the sand filter of the reference scenarios adds as part of the return load
to the WWTP.

This project has received funding from the European Union’s Horizon 2020 research and innovation
programme under grant agreement N°776541



v
@ nextGen

0. Reference WWTP

V: 9110400 /a
COD: 480 mg/L COD: 40 mg/L COD: 30 mg/tL
NH4-N: 30 mg/L NH,-N: 0.5 mg/L NH-N: 0.5 mg/L
TN: 40 mg/L TN:15.5 mg/L TN:15.5 mg/L
TP: 8.4 mg/L TP:0.75 mg/L TP: 0.3 mg/L
Raw waste Mechanical+ [ Activated sludge :
water A =‘ primary ‘ Nitri-& Deni. D—b‘ Sand filter » Surface water
treatment | Biol.+ Chem. P-Eli.
Electricity
:! Sludge treatment | I Agricultural
| area
Return load

L+2, + i +
1.+ 2. UASB + Degasser/Aerobic stage + IEX €OD: 25mg/L €OD: 30 mg/L
NH4-N: 36 mg/L NH-N: 0.5 mg/L
See reference TN: 37 mg/L TN: 1.5 mg/L
WWTP TP: 7 mg/L
: 7 mg, TP: 0.3 mg/L
Raw waste Ml:’l:rfilr:r:;;l:‘iil H UASE £ UE Degasser/ 1EX Surface
water * i PO+ NH water
e . Aerobic stage (PO4+NH,)
1
1
! Electricity
H .
! b‘ Sludge treatment I > ngécufmmf
Return load
3. UASB + Degasser + Irrigation
4 B €OD: 25mg/L CoD: 25mg/L
NH4-N: 36 mg/L NHs-N: 36 mg/L
See reference TN: 37 mg/L TN: 37 mg/L
WWTP TP: 7 mg/L TP: 7 mg/L
Raw waste [ Mechanical+ | [ D | l
N . egasser/ > igati
» rima UASB + UF i » Irrigation
water L 3 ‘ primary Aerobic stage |
treatment \ )
1
1
: Flectricity
i ———
Agricultural
! P‘ Sludge treatment ! > ﬂrg;;cu e
Return foad e

Figure 45: Water quality of the reference WWTP and NEXTGEN schemes

Energy demand

The energy demand for the scenarios is shown in Table 34. For all scenarios the specific
electricity demand for primary treatment and sludge treatment (thickening, digestion and
dewatering) is estimated to be equal. Electricity demand for the BNR stage in the reference
scenario amounts to 0.25 kWh/m?3 as a typical value for BNR plants of STW. Electricity
demand for the UASB stage is lower by a factor of 5 (0.046 kWh/m?3), as no aeration and only
pumping is required. However, additional electricity is needed for the ultrafiltration (0.25
kWh/m3 due to high scouring of UF membranes with biogas to avoid fouling) and methane
removal (membrane degasser: 0.25 kWh/m? or aerated stage with MABR: 0.11 kWh/m?3).
Electricity demand of both UF and degasser are estimated based on pilot trials and expert
guess from UCRAN and STW, and should be confirmed with real operational data. For the
reference, an electricity consumption of 0.06 kWh/m?3 is estimated for the final sand filter.
For the IEX scenarios, 0.02 kWh/m?3 is assumed for the pumps for the IEX modules. For the
digester, the electricity demand amounts to 4.8 kWh/m3sludge.

Biogas yield from sludge digestion is estimated to 500 Nm3/t oDM for primary sludge and
300 Nm3/t oDM for secondary sludge from BNR. The methane content of the biogas
produced in the digester is 60%. In the UASB, 70% of incoming COD load is converted into
methane. To calculate the produced methane, a maximum conversion of 350 Nm3 CHa/t

This project has received funding from the European Union’s Horizon 2020 research and innovation
programme under grant agreement N°776541



\
@ nextGen

COD removed is assumed in this study. Although current pilot results show a methane yield
of only 150 Nm? CHa/t COD removed, it is expected that this value can be increased with an
optimizid operation. The methane content of the UASB biogas is assumed to 80%. Deducting
10% losses with dissolved methane at 6 mg/L, a total volume of 691,300 Nm3 CHas/a can be
recovered in the UASB.

Heat produced at the CHP covers the internal heat demand for digestion and other
processes, while excess heat can usually not be used at the site and is therefore not
accounted. In the fertigation scenario, the wastewater effluent is used for irrigation and
substitutes groundwater. Hence, an electricity credit for avoided groundwater pumping
equivalent to the volume of water reused is accounted in this scenario. It is assumed here
that the reused effluent can replace groundwater for irrigation during the entire year, which
in reality depends on the annual pattern of water demand in agriculture. Therefore, the
amount of reused water and the corresponding electricity credit for avoided groundwater
pumping should be seen as maximum saving potential if the total annual volume of effluent
could be used for irrigation.

Table 34: Energy inventory for Spernal LCA. The values refer to the input volume of the respective treatment step

1. UASB + 2. UASB + 3. UASB +
0. Reference .

Process Degasser + Aerobic stage Degasser +

WWTP . .

IEX + IEX Irrigation

Electricity
Primary treatment m3/a 9,110,400 9,110,400 9,110,400 9,110,400
Electricity primary kWh/m?3 0.1 0.1 0.1 0.1
Secondary treatment m3/a 9,794,000 9,175,800 9,175,800 9,175,800
BNR plant kWh/m?3 0.25 - - -
Sand filter kWh/m3 0.06 - - -
UASB kWh/m3 - 0.046 0.046 0.046
Ultrafiltration kWh/m3 - 0.25 0.25 0.25
Degasser kWh/m?3 - 0.25 - 0.25
Aerobic stage kWh/m?3 - - 0.11 -
IEX kWh/m3 - 0.02 0.02 -
Nutrient recovery m3/a - N: 410,000 N: 410,000 -
from regenerant P: 106,300 P: 106,300
Stripping (N) or kWh/m?3 - N: 0.56 N: 0.56 -
precipitation (P) regenerant P:0.37 P:0.37
Sludge thickening m3/a 251,200 67,300 67,300 67,300
Electricity kWh/m3sludge 0.06 0.06 0.06 0.06
Sludge digestion m3/a 44,000 25,800 25,800 25,800
Digestor kWh/m3sludge 4.8 4.8 4.8 4.8
Dewatering of sludge m3/a 44,000 25,800 25,800 25,800
Electricity kWh/m?3 sludge 2.00 2.00 2.00 2.00

This project has received funding from the European Union’s Horizon 2020 research and innovation
programme under grant agreement N°776541



\
@ nextGen

1. UASB +
Degasser +

2. UASB +
Aerobic stage

3. UASB +

0. Reference
Degasser +

Process

WWTP

IEX

+ IEX

Irrigation

Total electricity MWh/a 4,271 6,569 5,275 5,068
demand

Biogas production

Methane from Nm?3 CHa/a 482,400 302,500 302,500 302,500
digestor

Methane recovered Nm3 CHa/a - 691,300 691,300 691,300
from UASB

Dissolved methane in Nm?3 CHas/a - 75,900 75,900 75,900
UASB effluent

Methane recovery in Nm?3 CHas/a - 75,100 - 75,100
degasser

Total biogas to CHP Nm32 CHas/a 482,400 1,068,900 993,800 1,068,900
Electricity from CHP MWh/a 1,982 3,837 3,529 3,837
Electrical self- % 46 58 67 76
sufficiency

Other credits

Substitution of MWh/a - - - 911
groundwater

pumping

Chemicals and materials for operation
An overview of the specific chemical consumption is given in Table 35.

In the reference scenario, mainly iron sulphate for chemical P elimination and polymer for
sludge dewatering are used. For tertiary treatment iron dosing upstream of the sand filter is
applied. No chemical consumption is expected for operating the UASB. UF operation
requires regular replacement of membranes, assuming a lifetime of 5.5 years for the
modules.

The IEX needs resin, chemicals for regeneration and chemicals for product recovery from the